EPA-600/2-75-055 : _
October 1975 3 Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development,

U.S. Environmental Protection Agency, have been grouped into
five series. These five broad categories were established to
facilitate further development and application of environmental
technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in
related fields. The five series are:

1. Environmental Health Effects Research
2. Environmental Protection Technology
3. Ecological Research

4. Environmental Monitoring

5. Socioeconomic Environmental Studies

This report has been assigned to the ENVIRONMENTAL PROTECTION
[...]
Summary of Activated Sludge Effluent Characteristics
Summary of Percentage Removals in Activated Sludge
Activated Sludge Operating Characteristics

Summary of Alum Coagulation Effluent Characteristics
Summary of Percentage Removals In Alum Coagulation
Alum Coagulation Operating Characteristics

Predicted Removals By Alum Coagulation

viil

]

12

17

22

31

45

49
52



NUMBER
XXI

XXII

XXIII

XX1V

XXV1

XXVII
XXVIII

XXIX

XXXI
XXXI1
XXXIII

XXX1V

XXXVI
XXXVII
XXXVITI
XXXIX

XL

LIST OF TABLES (CONT'D)
Summary of Total System Removal Rates

Effluent Contaminant To Production Weight Ratios
Based On Selected Data Analysis

Basis of Process Design Calculations

Process Design Calculations For Contaminant
Remova |

Process Design Calculations For Sludge Productlon

Process Design Calculations For Operating
Characteristics

Treatment Process Material Balance
Chemical Analysis of Waste Sludge
Sludge Leachate Characteristics
Summary of Vacuum Filter Performance
Summary of Centrifuge Performance
Summary of Centrate Characteristics
Summary of Cost Information

Basis of Estimated Operating Cost For Design
Treatment Level

Analysis of Ambient Air At The Aeration Lagoon
Surface

Chemical Oxygen Demand of Production Chemicals

Chemical Oxygen Demand of Production Dyes

Chemical Oxygen Demand From Various Fabric Washwater

Summary of Multiple Dilution BOD Data

Average Metal Concentration of Selected Dyes

ix

PAGE

95

96

98

99
101

103
104
106
107
1t
114
115

17

19

121
127
128
129
132
134



NUMBER

XLI

XLII

XLIII

XLIV

XLV

XLVI

XLVII

XLVIII

XLIX

LI

LII

LIII
LIV
Lv
LVI
LVII
LVIII

LVIX

LIST OF TABLES (CONT'D)

Analysis of Foaming and Odor Characteristics
of Production Chemicals

Summary of Batch Activated Sludge Treatability
Data For Chemicals and Dyes

COD Loss On Aeration of Production Chemicals

Alum Coagulation of Production Chemicals Using
Jar Test Procedures

Alum Coagulation of Production Dyes For Color
Removal Using Jar Test Procedures

Alum Coagulation of Production Dyes For COD
Removal Using Jar Test Procedures

Characterization of Municipal Water

Characterization of Wastewater From Apparel Fabric
Manufacturing

Characterization of Wastewater From Velour Fabric
Manufacturing

Characterization of Wastewater From Uniform Fabric
Manufacturing

Characteristics of Finish Bath Discharges

Scrubber Water From Tenter Frame Air Pollution
Control Equipment

Characteristics of Blowdown Water

Unit Water Rates For Production Processes
Pilot Scale Activated Sludge Performance

Pilot Scale Alum Coagulation Performance
Color Removal By Two Step Alum Coagulation
Solids Generation In Two Step Alum Coagulation

Estimated Effluent Characteristics From A Two Step
Alum Coagulation Process

PAGE

135

137
139

141

142

143

146

147

148

149
150

151
152
154
156
157
164

165

166



UMBER

XI

XII

XIII

XIV

LIST OF TABLES (CONT'D)

Summary of Ozone and Filtration Process Design
Parameters

Summary of Ozone and Filtration Cost Data

Performance of a Powdered Activated Carbon Aided
Activated Sludge System

Removal of Color By Activated Carbon
Removal of COD By Activated Carbon

Cost Information For Granular Carbon Adsorption
Systems

Performance of a Resin Adsorption Process

Summary of Cost Information For A Resin Adsorption
Process

Analysis of Martins Creek Water Above BRW
Tabulation of Production Chemical Use
Tabulation of Production Dye Use

Laboratory Quality ‘Control Check Using Spiked
Samples

Laboratory Quality Control Check Using Split
Samples

x1i

PAGE

173

174

176
177

179

179

181

183
186
190
191

197

198



ACKNOWLEDGMENTS

This report was prepared by Blue Ridge-Winkler Textiles, Division of
Lehigh Valley Industries, Inc., for the Natlional Environmental Research
Center, United States Environmental Protection Agency, Corvalltls,
Oregon. The Project Director and report author was Thomas L. Rinker,

Environmental Engineer for BRW.

Mr. Gerald Houck, Environmental Chemist at BRW, was responsible for the

analytical and laboratory research work for the project.

EPA Project Officer for the study was Mr. Thomas N. Sargent of the EPA

Southeast Environmental Research Laboratory ‘in Athens, Georgia.

The report is submitted in fulfillment of commitments incurred under

federal demonstration grant S801192.

xIi



SECTION 1
CONCLUSIONS

Blue Ridge-Winkler Textiles, Bangor, Pennsylvania, conducted a one-
year demonstration project of its wastewater treatment plant for the
United States Environmental Protection Agency.

The demonstration project involved monitoring the performance of the
activated sludge-atum coagulation treatment system, collecting
production data for correlation with wastewater data, and conducting
basic research regarding treatment process improvement.

An analysis of the operating and research data gathered during the
course of the grant project has produced these following conclusions.

I. The wastewater was found to contain a significant
quantity of (a) degradable and refractory organic
chemicals, (b) soluble and colloidal dyestuffs,
(c) nitrogen and phosphorous and (d) certain heavy
metals.

Median values for wastewater flow, BOD, COD, and
color were 0.53 MGD, 448 mg/l, 1,553 mg/1, and
1,032 APHA units, respectively.

2. The treatment system, consisting of an activated
sludge process and an alum coagulation process
operating in series, was found to be capable of
producing a high quality effluent from a textile
mill producing knit synthetic fabric for the apparel
and automotive upholstery trades.

3. The activated sludge process was determined to be
an effective mechanism for removal of soluble,
degradable organic chemicals and ammonia nitrogen
when operated with a mixed 1|iquor suspended solids
level of 2928 mg/| and a 14.4 hour residence time.
Removals of BOD, COD, color, and ammonia nitrogen
were 78 percent, 42 percent, 30 percent, and 73 percent,
respectively.



The alum coagulation process was determined to be an
effective mechanism for removal of colloidal organic
chemicals (including dyes), suspended solids,
orthophosphate, chromium, copper, and zinc when
operated with an alum dosage of 262 mg/l and a pH of
6.2. Removals of BOD, COD, color, suspended solids,
and orthophosphate were 75 percent, 58 percent, 58
percent, 70 percent and 70 percent, respectively.

Removals of BOD, COD, color, and suspended solids by the
total treatment system were found to be 94 percent,
76 percent, 71 percent, and 40 percent, respectively.

Effluent concentrations of BOD, COD, color, and
suspended solids based on these removal percentages
were found to be 25 mg/l, 380 mg/l, 303 APHA units,
and 104 mg/l, respectively.

Effluent contaminant to production weight ratios for BOD,
COD, and suspended solids based on these removal
percentages were found to be 2.22 1bs/1000 Ibs (kg/kkg),
34.05 1bs/1000 Ibs (kg/kkg), and 9.31 1bs/1000 1bs
(kg/kkg), respectively.

Mathematical models and graphical representations of the
performance data predicting performance of the total
system under a variety of influent wastewater and
operating conditions, was accomplished for both the
activated sludge and alum coagulation processes.

The activated sludge system was found to generate 943 pounds
(428 kilograms) of solids per day, and the alum coagulation
system was found to generate |347 pounds (612 kilograms)

of solids per day. These solids were successfully

dewatered from a feed solids concentration of 1.50 -

.75 percent to a discharge solids concentration

of 10.0 - 15.0 percent using a horizontal solid bowl
centrifuge with a cationic polymer additive.

Operating cost of the system was determined to be

$269,030 per year or $!1.65 per thousand gallons

($0.43 per cubic meter) treated. Capital cost was

determined to be $1,150,000 for a 1.25 million gallon

(4731 cubic meter) per day capacity system. Operating

cost for a system operating at capacity was estimated to

be $1.20 per thousand gallons ($0.32 per cubic meter) treated,
and $0.014 per pound ($0.03 per kilogram) of product.

2



10.

Research indicated that performance of the alum
coagulation system could be optimized if the process
were carried out using two step neutralization and
dual media final filtration. Effluent COD, suspended
solids, and color values would be 300 mg/l, 25 mg/l,
and 200 APHA units respectively. The increase in
operating cost for this modification would be

‘$13,000 per year or $0.04 per design thousand gallons

($0.01 per cubic meter), and the increase in
capital cost was estimated at $200,000 for a .25
million gallon (4731 cubic meter per day) capacity
system.

The treatment system, even with a modification of the
alum coagulation system to a two-step process, would not
be capable of removing refractory organic material

or soluble dyestuffs to levels sufficient to meet
probable future discharge standards.

For removal of soluble color only, pilot investigation
indicated that ozone oxidation following alum coagulation
was the least costly process available. This process would
yield a color levei of 50 to 75 APHA units using a 10-15
mg/1 dosage and a 5 to 10 minute reaction time when run
at a wastewater pH of 5.0. Operating cost of the process
would be an additional $37,000 per year or $0.10 per
design thousand gallons ($0.03 per cubic meter) treated,
and capital cost of the ozone system equipment would be
an additional $250,000 for a 1.25 million gallon (473l
cubic meter) per day system.

For an activated sludge/alum coagulation/ozonation/
filtration system designed for 1.25 million gallon
(4731 cubic meter) flow, the operating cost would be
$1.34 per thousand gallons treated ($0.36 per cubic
meter. Capital cost for the system was estimated to
be $1,600,000.

Chlorine or hydrogen peroxide oxidation were found not
to be effective for residual soluble color removal
except at high dosages or under special conditions.

For removal of refractory organic material and color,

a columnar adsorption process using either granular
activated carbon or polymeric and ion exchange resins would
be required as determined by bench scale investigations.
Capital costs for the carbon and resin systems were
estimated to be $636,000 and $836,000, respectively, for

a 1.25 million gallon (4731 cubic meter) per day facility.

3



5.

Operating cost of the systems was estimated fo be
$0.44 per 1000 gallions ($0.12 per cubic meter)
freated for the carbon process and $0.48 per 1000
gallons ($0.13 per cubic meter)¢ .=ted for the
resin.

The addition of powdered activated carbon fto the
activated sludge system was found to appreciably
increase BOD removal capacity but did not result
in additional color reduction.

The total production level averaged 48,400 pounds
(22,000 kilograms) per day and wastewater was produced
at the rate of 12.05 gallons per pound of product
(0.10 cubic meter per kilogram). Pressure beam

dyed production of a nylon/arnel blend fabric was
found to account for 53.4 percent of total yearly
production. A graphical representation of the

effect of beam production on wastewater flow, COD,
and color was accomplished with the result that the
waste load to the treatment system could be predicted
based on beam production.



SECTION II

RECOMVENDATIONS

The following recommendations are in order following a review
of the results and conclusions of the study.

The performance of a full-scale two-step alum
coagulation process using dual media filtration
for final suspended solids removal, and a full-
scale ozonation system for residual, soluble
color removal should be demonstrated.

The potential for partial re-use of wastewater

from an activated sludge/alum coagulation/ozenation/
filtration system should be defined by a demonstration
project using laboratory and pilot-scale production
machinery.

The chemistry of the alum coagulation process should be
investigated in detail by a laboratory research project
to determine the factors affecting wastewater contaminant
removal in order that the process may be more

confidently applied for wastewater treatment in the
textile industry.

Cost projections of the alum coagulation process as
an addition to an activated sludge system should be
made.

A long-term research project should be initiated to
determine the cost and adverse environmental affects

of dewatering and disposing of sludge from an activated
sludge/alum coagulation system.

The residual chemicals remaining in textile wastewaters
after activated sludge and alum coagulation treatment
needs to be defined in order to allow for additional
waste reduction by consideration of in-plant changes.

Standard procedures need to be developed for evaluation

of the treatability of production chemicals by common
wastewater processes and for the assessment of the
potential impact on the aquatic environment of the residual
amounts of these chemicals remaining after treatment.



SECTION 11
INTRODUCTION

PERSPECTIVE

The textile industry in the United States is one of the country's major
users of water as a basic raw material in the manufacturing processes.
This industry segment accounts for about one percent of all the aqueous
industrial discharge after the water has been used as a conveyor for the
chemicals and dyestuffs associated with converting raw fibers into
finished fabrics. The waste discharge is significant not only in volume
but also in the concentration and complexity of the contaminants that may
be present. Because the textile industry and its effluents are so
diverse, it is helpful fo view the industry not simply as a group of fiber
processors but as a large number of unique chemical processing plants
using a wide range of fibers, chemicals, dyestuffs, water, machinery, and
flow sheets to produce a final fabric. Each individual plant's discharge
can result In the addition to the nation's waterways of significant
quantity of degradable and non-degradable organics, nutrients, heavy metals,
toxic agents, and inorganic salts. The discharges contain both
conspicuous pollutants such as color and foam producing material and
Insidious pollutants such as trace metals and organics.

One method that may be used to distinguish the segments of the textile
industry is to analyze production in terms of fiber type. Historically
the natural fibers have constituted the bulk of yearly production in
this country, but recently the advent of man-made (synthetic) fibers

has resulted in an increasingly larger share of total production going
to production of new synthetic fibers and to production of knit fabric.
For example, there has been a 286 percent growth in knit synthetics, a
381 percent growth in woven synthetics, and a 12 percent decline in
cotton woven production since 1958.(9) Rayon was the first synthetic
and it was shortly followed by the cellulose acetates, nylon, polyester
and acrylic. In the last few years the list of synthetic fibers being
manufactured has dramatically increased. Figure I illustrates the sharp
increase in synthetic fiber consumption compared with the natural fibers,
and Table I projects the growth of synthetics for the next five years.



FIBER CONSUMPTION-billions of pounds

A

1960 D65 1970 175
FIGURE I, u.s. fiber consumption!®’

TABLE 1
GROWTH RATES OF TEXTILE FIBERS®’

PERCENT INCREASE (DECREASE) FROM PREVIOUS PERIOD

1970 BASE YEAR

FIBER 1972 1974 1976 1978
COTTON 13.9 2.3 (2.2 2.4
WOOL. (3.8) CH)) 0 4.2
NYLON 49,2 20.1 14.6 17.2
ACETATE (11.6) 0 2.6 2.6
POLYESTER 39.5 26.0 22.3 18.1
ACRYLIC 21.7 14,2 12.5 11.4
RAYON 2.0 (6.2 (6.6) (5.9



This growth in the synthetic fiber portion of the textile industry
has resulted in significant changes in dye and chemical use and in
process flow sheets.

In the case of dyes, there has been a marked increase in the quantity
of dyes used in processing synthetics while the use of dyes
associated with natural fibers has declined. This data is
illustrated in Table II.

TABLE 11

DYESTUFF USE AND GROWTH(®-7?

PERCENT  PERCENT

FIBER OF TOTAL  GROWTH
DYESTUFF___ COTTON WOOL _ACETATE POLYESTER NYLON RAYON  USE 1973-1978
[...]
colloid concentrations when pH and aniun concentration are constant.
For concentration SI’ destabilization occurs only when sufficient

82



NEL ] =7
Al(OH) 3(c)
. o8 —
5 LAl O H)
5 o8- -
P
S o.ﬁP -
-
(V]
i
w 0.2 AI(OH), —
—\—AlOH?**
0 \ ] |
4 5 6 7 8 9 10 1

FIGURE XXXIII, Distribution of hydrolyzed aluminum (III) as a function
of pH and a 1.0 x 1073 molar concentration of aluminum

[

Z COA

J REGION \

o}

1G]

b l

o

© |

W

© r

w

g | | I

(2]

Q | | l
Sy Sz 53

COLLOID CONCENTRATION

FIGURE XXXIV. Schematic representation of coagulation

83



coagulant has been added to obtain oversaturation and enmeshment
of the colloid in the hydroxide precipitate. For concentration S,
destabilization can occur either at the oversaturation level, or
at a much lower concentration by the adsorption of hydrometal
polymers. For Sz, the colloid concentration is sufficiently high
that destabilization can only occur by adsorption of hydrometal
polymers.

Based on the voluminous sludge produced by the coagulation process,
in comparison with the small fraction of colloidal chemicals and
dyes in the BRW wastewater, it is estimated that the mechanism
observed in the full-scale coagulation process is primarily due

to oversaturation and generation of aluminum hydroxide solids.

This agrees with the data presented by Hayden, in that a settleable
floc rather than a suspension will be produced because the sulfate
concentration experienced in the BRW wastewater depresses the

pPH. point to the pHp point.

However, since the optimum pH point for organic chemical and

color removal is. in the range of 5.0, it may be possible that
additional destabilization occurs through the adsorption of the
cationic, polymeric species of aluminum that exist in this pH
range. Also, it may be possible that these cationic polymers
chemical interact with the anionic acid dyestuffs and form an
insoluble basic.salt. This latter method has been obs?rved in the
removal of naturally occuring organic color from water'4

The data in Figure XXXI indicates that a ratio of 1.6 moles of
Al (III) per mole of phosphorous is required to remove phosphate

below a level of 1.0 mg/l (as PO% This ratio is similar to
that reported in the ||TeraTure 1), The pH effect indicated

generally agrees with published |nformafion that the range for
destabilization of aluminum/phosphate precipitates is
pH 4.5 - 7.0 (

Figure XXXII indicates a residual aluminum of 1.0 mg/! at the
optimum pH of 6.0 although the literature indicates that a residual

of 0.1 mg/1 should be obtained at this pH(I0), The solubility
of chromium as indicated by the literature ) is substantially

higher than the values illustrated in Figure XXXII and suggest that
the measured chromium is complexed with the acid dyes rather than
present in a free ion state.

After establishing that sufficient alum was present to cause
coagulation, it was possible to examine contaminant removal
characteristics in the full system for periods when the atum dose
was within the effective range.

84



An analysis of the data for the coagulation process determined that for
BOD, COD, and color the only significant correlation was between the
removal rate per mg/| of alum and the influent concentration of
contaminant. Figures XXXV through XXXVII illustrate this relationship
and indicate the generally increasing rate of removal with higher
initial concentration of contaminant. This relationship is in
agreement with the theory previously presented. Figures XXXV through
XXXVII have been projected to a zero removal rate to indicate estimate
minimum obtainable effluent values for +he coagulation process.

Using these graphs and assuming alum dose and influent values, effluent
concentrations are calculated as presented in Table XX.

TABLE XX

PREDICTED REMOVALS BY ALUM COAGULATION

ALUM DOSE CONTAMINANT INFLUENT VALUE  EFFLUENT VALUE
MG/L)

275 BOD (M&/L) 100 26

275 cop (Me/LD 900 405

275 COLOR (APHAD 725 340

The removal of orthophosphate was found to be relatively constant

(0.14 gr phosphate per gr of alum or 0.44 moles of phosphorous per mole
of aluminum) and no correlation was found between alum dosage, removal
rate, or influent or effluent phosphate values.

Assuming an influent orthophosphate concentration of 60 mg/1, an

alum dosage of 275 mg/l, the calculated effluent orthophosphate
concentration would be 21 mg/1.

85



(Sy-S,)/ALUM, gr/ar

(S5S, y ALUM, gr/gr

0.6
05
0.4
0.3
0.2

(0K

¥

1

~

L 1 1 1

L 1 1 1
50 100 150 200

INFLUENT BOD, S_-mg/I

FIGURE XXXV, BOD removal by alum

w b W

N

1 - 1 1 1

L

A 1
400 800 1200 1600

INFLUENT COD, S-mg/l

FIGURE XXXVI, coD removal by alum

86



(CoCo) /ALUM, APHA Units/gr

W
I

N
T

—_ 1 — 1

1
1000 1200 1600

L I —_

O 1
0 400 800

o

INFLUENT COLOR, Cgy - APHA Units

FIGURE XXXVII, Color removal by alum

T
r T
a
6._
’—
&
) ST
™
L 4r
w
3.—
1 | . | L A 1 1
0] 0.2 0.4 0.6

FRACTION COLOR REMAINING, ce/co

FIGURE XOVIII, Color removal as a function of pH

87



Jar tests of the alum coagulation process indicated increased
color removal at a pH in the 4.75 - 5.25 range. Figure XXXVIII
illustrates a similar result using treatment plant performance
data. In this presentation, the effluent color values were
mathematical ly adjusted to a value representing color at a pH
of 6.5 by the use of Figure IX in Section V of this report.
This data indicates that by lowering the pH of the coagulation
process from 6.5 to 5.0, the fraction of color remaining will
be reduced to 65.0 percent of the 6.5 pH color value. Therefore,
based on the previous example, an effluent color of 340

APHA units at a 6.5 pH would be reduced to 200 APHA units at

a 5.0 pH.

Figure XXXIX illustrates the performance of the alum coagulation
clarifier in removing suspended solids.

For this presentation, solids loading to the clarifier was
calculated as pounds of influent suspended solids. Effluent
sol ids was calculated as pounds of suspended solids in the
clarifier overfiow. The data indicates a substantially lower
removal rate at wastewater pH values below 4.5.

Assuming an influent suspended solids concentration of 330 mg/|
and a flow rate of 0.52 MGD (1968 cubic meters per day), the
calculated effluent suspended solids concentration would be

90 mg/| according to Figure XXXIX.

The alum sludge generation rate is presented in Figure XL where
solids added are plotted against solids lost from the clarifier.
For this presentation, solids added was calculated as the total of
influent suspended solids and alum dose in pounds, and the solids
lost was calculated as the suspended solids lost over the weir plus
the suspended solids in the sludge underflow in pounds.

Assuming an influent suspended solids concentration of 330 mg/l,

a flow rate of 0.52 MGD (1968 cubic meters per day), an alum

dosage of 275 mg/l, a solids underflow concentration of 20,000 mg/l,
the calculated sludge flow would be 8,200 gallons (31.0 cubic
meters) per day.

Typical settling curves for the alum generated sludge are

presented in Figure XLI. The effects of rapid mixing and polymer
addition are illustrated in this Figure. Without rapid mixing of

the alum and wastewater or without polymer addition, the initial
settling rate was 38.5 mls per minute after five minutes of
non-settling. With rapid mixing, the settling rate was increased

to 125 mls per minute, the non-settling time reduced to three

minutes. With rapid mixing and anionic polymer addition, the

settling rate was increased to 400 mls per minute, and the non-settling
period eliminated.

88



3
8

800
€00

400

EFFLUENT SOLIDS, Ibs /day

| 1

A
0 1000 2000 3000

SOLIDS LOADING, Ibs/day

FIGURE XXXIX, Alum coagulation clarifier performance

T

4500

:

3500
3000

LR L

1000

500

0 L | L
¢) 1000 2000 3000,

EFFLUENT PLUS WASTE SOLIDS- Ibs /day

FIGURE XL. Alum siudge generation

INFLUENT SOLIDS PLUS ALUM DOSE- lbs/day

89



INTERFACE HEIGHT - mi

SLUDGE

SLOW MiX YES|YESIYES| NO | NO
RAPID MIX NO| NO|YES|YES|YES
POLYMER ADDITION | NO| NO| NO|YES|YES

SUPERNATANT
TIME | SUSPENDED SOLIDS
DURING TEST “E"

1000 OMIN | 510 mgqg il
2MIN | 15 mqg 1l

900 15 MIN | 14 mgq Il
60MIN | 11 mgq Il

800

700

600

5001

400

300

200

100 #° N

E -a

L1 1 \ \
16 20 24 28 32
TIME - MINUTES

i 1
O =8 12

FIGURE XLI, Static settling curves for alum sludge

90



The adverse effect of pH in suspended solids removal in the alum

coagulation clarifier is illustrated in the treatment plant performance
data presented in Figure XLII. This data indicates that by lowering the
wastewater pH from 6.5 to 5.0, the fraction of solids remaining will be

increased from 0.21 to 0.45.

The neutralization requirement for the coagulation process is illustrated
in Figure XLIII, which presents titration data for activated sludge
effluent using alum to titrate downward and sodium hydroxide to titrate
upward. In this example, an alum dosage of 275 mg/l would lower the
wastewater pH to 4.5 and would require 40 mg/! of sodium hydroxide to

ad just the wastewater to 6.5 pH.

In Section VI of this report, the new rapid mix, sfow mix, and polymer
injection additions to the alum coagulation process were discussed.

While an analysis of the data indicates a barely detectable increase in
contaminant removal, a major change that occurred was in the thickening

of solids in the clarifier and an order of magnitude increase in under-

flow solids concentration. Prior to the modification an average under-
flow solids concentration of 2317 mg/| required an average underflow
pumping rate of twelve percent of through-put flow. After the modification,
an average underflow concentration of 19,584 mg/l required only an average
underflow rate of three percent of through-put flow.

The turbidity values for the alum coagulation clarifier effluent for the
month prior to the mixing and polymer modifications and for the two
months after the modifications were examined. This data indicates that
furbidity in the effluent was reduced from a median of 110 JTU to a
median of 55 JTU by installation of rapid mix and polymer addition
facilities.

The effluent from the activated sludge clarifier typically contained

a dissolved oxygen residual of 0.5 - 2.0 mg/l. Prior to the
installation of the new mixing and polymer addition equipment to the
alum coagulation system, this concentration was increased to a 4.0 -
5.0 mg/l level due to the piping arrangement between the activated
sludge and alum coagulation clarifiers. The difference In elevation
between the clarifier water surfaces exceeded eight feet (2.4 meters),
and a large volume of air was entrained in the wastewater as it flowed
down a vertical section of pipe at the activated sludge clarifier exit.
When the new mixing equipment was Installed, the hydraulics were
Improved but at the expense of the dissolved oxygen concentration.

As a result, dissolved oxygen was depleted in the wastewater as
degradation of organic matter continued in the clarification step.

91



EFFLUENT  pH
W D [0 (o) ~N
L

L 1 Y B | A

i
0 0.2 04 0.6

FRACTION SOLIDS REMAINING,XQ/XO -gr/ar

FIGURE XLII, suspended solids removal as a function of pH

10

9
8
v
2 7
z
2 6
I
a s
go0dd
49 Coust©
3r
2 A j L i | L i e, A
) 100 200 300 400

ALUM DOSE-mg il
O 10 20 30 40 50 80 70 80 90 100
CAUSTIC SODA DOSE-mgql|

FIGURE XLIII, Titration of activated sludge system effluent with alum
and caustic soda

92



To correct this situation, hydrogen peroxide was added to the
discharge end of the flocculation basin. A dosage rate of 15 mg/!|
was found to provide a sufficient residual to prevent septic odor
formation without a detectable peroxide residual in the effluent.

93



SECTION X

COMBINED ACTIVATED SLUDGE AD ALUM
COAGULATION SYSTEM PERFORMANCE

A summary of overall removal rates for the combined activated
sludge and alum coagulation system is presented in Table XXI
for both a total data analysis and a selective data analysis.
Also, effluent contaminant to production weight ratios for
the contaminants listed in the July 5, 1974, EPA textile

industry guidelines have been calculated and are presented in
Table XXII.

Observation of the performance of the combined system resulted
in the following conclusions regarding total system capabilities:

1

Soluble and colloidal biodegradable organic chemicals,
expressed as BOD, were removed 1o a high degree

Collioidal, refractory organic chemicals, expressed as
total COD, were removed to a high degree. There was
only partial removal of soluble, refractory organic
chemicals, expressed as soluble COD

- Dispersed dyes were effectively removed by the system
but only partial removal of acid dyes was accomplished
as indicated by color measurement and qualitive dye
analysis

- Only minimal removal of dissolved solids was
accomp | ished

- Ammonia nitrogen was removed to a high degree by the
system, primarily by the activated sludge process

- Orthophosphate was removed by the alum coagulation
process, but the high influent concentration resulted
in significant. phosphate in the effluent

- Total chromium, hexavalent chromium, copper, and zinc
were effectively reduced by the system. However, aluminum,
iron, and mercury were increased by the system.

94



TABLE XXI

SUMHARY OF TOTAL SYSTEM

REMOVAL RATES
CONTAMINANT BASED ON TOTAL BASED ON SELECTIVE
DATA ANALYSIS DATA ANALYSIS
(PERCENT) (PERCENT)

BOD 92 94
coD 73 76
COLOR 69 71
SUSPENDED SOLIDS 30 40
DISSOLVED SOLIDS 16 16
AMMONIA NITROGEN 77 84
ORTHOPHOSPHATE 63 70
ALUMINUM (88D NOT PREDICTED
CALCIUM 57 51
CHROMIUM 52 65
HEXAVALENT CHROMIUM 100 100
COPPER 100 100
IRON 45) 45)
LEAD 8 8
MAGNESIUM 39 39
NICKEL 0 0
POTASSIUM 33 33
SODIUM L L
ZINC 15 (60)
MERCURY 6> (6)
PHENOLICS 60 60
TOC 72 72
CHLORIDE ®) 6)
SULFATE 79 9
ALKALINITY 71 71
DETERGENT 88 90
FOAMING

HEIGHT w2 NOT PREDICTED

DURATION 32 NOT PREDICTED

95



TABLE XXII

EFFLUENT CONTAMINANT TO PRODUCTION
WEIGHT RATIOS BASED ON SELECTED DATA ANALYSIS

CONTAMINANT CONCENTRATION RATIO
MG/LD (LBS/1000 LBS OR
KG/KKG)
BOD 25 2.24
CoD 380 34,05
SUSPENDED SOLIDS 104 9.26
TOTAL CHROMIWM 0.20 0.018
PHENOL 0.03 0.003
BASIS:

FLOW = 0.520 MILLION GALLONS (1968 CUBIC METERS) PER DAY

PRODUCTION = 48,400 POUNDS (21,950 KILOGRAMS) PER DAY

96



- Phenolic chemicals were reduced to an acceptable
discharge primarily by the activated sludge process

- Calcium, magnesium, and potassium were significanitly
reduced but sulfate was increased by the system

The alkalinity of the discharge was reduced significantly
by the system

- Detergent concentration, measured as MBAS, was very
effectively reduced by the system. However, there
was essentially no change in the characteristic
of the wastewater to produce a noticeable amount of
long duration foam when agitated.

Based on the waste characteristics and operating characteristics
presented in Table XXIII and using the performance models for
the treatment processes previously presented, the effluent
characteristics and operating parameters for the system have been
predicted. The calculations for this process design are
presented irn Tables XXIV through XXVI. A process material
balance using the data from this process design is presented

in Table XXVIII.

97



TABLE XXII1

BASIS OF PROCESS DESIGN
CALCULATIONS

FLOW (MGD)
EQUALIZED WASTE CONTAMINANTS

BOD (MG/L)

cob (MG/LD

COLOR (APHA)

AMMONIA NITROGEN (MG/L)
ORTHOPHOSPHATE (MG/L)
SUSPENDED SOLIDS (MG/L)
TEMPERATURE (°C)

OPERATING CHARACTERISTICS

MLSS (MG/L)D
VMLSS (MG/L)
RETURN SLUDGE RECYCLE RATE (MGD)
ACTIVATED SLUDGE CLARIFIER

UNDERFLOW SOLIDS CONCENTRATION (%)
ALUM COAGULATION CLARIFIER

UNDERFLOW SOLIDS CONCENTRATION (%)
ALUM DOSE (MG/L)D

98

0.52

450
1550
1030
15
60
175
35

2950
2500
0.17



TABLE XXIV

PROCESS DESIGN CALCULATIONS
FOR CONTAMINANT REMOVAL

>tivated Sludge Process (see Section VIII for development of
slationships).

A.

BOD Removal
So (So - Se )/ X, T = 0.0925 54 - 3.8
450(450 Sg)/(2500)(15.5) = 0.0925 Se - 3.8
5.22 - 0.0116 S = 0.0925 S, - 3.8
9.02 = 0.104 Sg
Se = 87 mg/|
COD Removal

Sg (Sy - Sg)/%T = 0.086 Sg - 60
[...]
dependency on pH of the color measurement method. However, experimental
data indicates that the primary cause of the increased color

removal was due to decreased solubility of the dye precipitates

or the coagulant/dye complexes at the lower pH as illustrated by

the data in Table LVII.

TABLE LVII

COLOR REMOVAL BY TWO STEP
ALUM COAGULATION

PRIMARY PRIMARY SECONDARY SECONDARY
PH COLOR COLOR AT 6.5 COLOR AT 7.5
PH PH

3.9 120 100 120

4.7 30 90 90

5.9 95 100 120

6.5 140 140 150

7.4 200 - 200

164



The data in Table LVII indicates the following:

- The point of minimum color during primary coagulation
occurs at a pH of 4.7

- The color level during the primary coagulation was found
to vary significantly primarily as a result of changing

solubility with pH

The point of maximum insolubility for aluminum and chromium was
found to be at a pH above 6.0, and as a result there was additional
precipitation of solids when the primary supernatant from a two
step process was neutralized as illustrated by the data in

Table LVIII.

TABLE LVIII

SOLIDS GENERATION IN TWO STEP ALUM COAGULATION

PRIMARY SUSPENDED SOLIDS
PH MG/
SECONDARY PH VALUE
PH = 6.5 PH = 7.5
3.9 138 116
4.8 22 52
5.7 L L
6.5 2 2
7-6 - 6

Solids generated during the second stage neutralization could be
removed by either clarification on filtration. The experience of
BRW in operating the present alum coagulation clarifier indicated
that filtration was the only way to insure a continual low solids
effluent. The expected solids load to the filtration step

(50 - 75 mg/1) would permit the design of a filtration system
with acceptable backwash requirements. The literature suggests
the use of a dual media fiiter (anthracite and sand) in handling
the expected metal hydroxide solids at a 10 galfon/minute/squre
foot (0.4! cubic meters/min/square meter) filtration rate to produce
an effluent with essentially no suspended solids.

165



The two-step alum coagulation experiments conducted during the study
indicated that an Improved process consisting of (1) primary
coagulation and clarification at a 4.5 - 5.0 pH (2) neutralization of
the clarifier overflow to a pH of 6.5 - 7.0 and (3) filtration of the
neutralized waste would yield an effluent with the characteristics
presented in Table LVIX.

TABLE LVIX

ESTIMATED EFFLUENT CHARACTERISTICS FROM
A TWO-STEP ALUM COAGULATION PROCESS

CONTAMINANT CONCENTRATION EFFLUENT
WEIGHT RATIO
BOD <25 (MG/LD 2.2 LB/LB PRODUCT
coD 300 (MG/LD 26.9 LB/LB PRODUCT
SUSPENDED SOLIDS 15 (MG/L) 1.3 LB/LB PRODUCT
COLOR 200 CAPHA) -

166



PART F - CHEMICAL OXIDATION

The original treatment system at BRW included a chlorination

step, but the unit was designed primarily for disinfection rather
than for additional color removal. As a result, chlorine dosage
was limited to a maximum of 10-15 mg/l, contact time was |imited
to 20 minutes, and no appreciable color removal was achieved.

The results of a brief laboratory study to remove color from a

low initial color stream is presented in Figure LVIII and indicate
a chlorine dosage of 20-30 mg/| was required to produce an
effluent color of 50 APHA units.

Similar experiments were conducted using hydrogen peroxide as the
oxidizing chemical, but color removal was not achieved unless the
wastewater pH was reduced below a 4.0 value.. At this pH level,
color removals to 50 APHA units were obtained without the color
returning after neutralization.

Since the residual color left after alum coagulation was determined
to be due fo a low concentration of soluble dyes, it was felt

that a chemical oxidation process would provide the most economical
method of color removal. When readily available oxidants such

as chlorine and hydrogen peroxide did not achieve the desired
results, several bench scale tests were made using ozone. The
oxidation potential of ozone is approximately twice that of
chlorine and is the highest of any practical oxidizing chemical.
These tests proved successful, and it was decided to proceed with
a pilot plant evaluation. A mobile facility with the capability of
processing a 15 gallon (0.06 cubic meter) per minute side stream
of alum coagulation effluent was installed at the BRW plant and
operated for a period of two months.

This mobile unit consisted of two, 15 foot (4.6 meter) high, 0.75
foot (0.23 meter) diameter plexiglass columns with intermediate
holding tanks to allow multiple contacting of the effluent.

Ozone was generated on-site in an ozone in oxygen stream. The
unit was run in a continuous mode at various flow rates and ozone
dosages with samples being ftaken after the contact unit reached
equilibrium.

167



COLOR, APHA Units

130
12

110

o,
o

90

80

70

60

50
40

30

| 1

] 1
10 20 30 40
CHLORINE DOSE, mgli|

FIGURE LVII, Residual color removal by chlorination

168



The major conclusions resulting from this work are listed below
and are illustrated in Figures LVIII through LX.

- Color removal was found to proceed very rapidly, with
the majority of the removal occurring in the first
contact step

- Color removal was found to be dependent on the feedwater
pH value, with an acidic waste (pH less Tnan 5.0)
reaching a lower color level much more rapidily than a
neutral waste

- For a waste at a pH less than 5.0, approximately 75
percent of the color was removed in the initial contact
step at a contact time of 3.5 minutes, and if the
initial contact time were increased to 10.0 minutes
approximately 90 percent of the color would be removed.

- The system was operated with an excess of applied ozone
in most experiments, but experiments at reduced
dosage levels indicated a critical initial color to
ozone ratio of 40 to 50 APHA units per mg/| of ozone
in water for the initial contact step. At a
ratio higher than this range, color removal was
substantially reduced.

- For the initial contacting step, the color removal rate
occurred in two distinct patterns. First, the majority
of the color removal obtained appeared to be mass transfer
rather than time dependent. Second, additional color
removal appeared to be contact time dependent.

- Color removal in the secondary contacting steps was
found to range between 40 and 60 percent at all pH
values and was found to occur almost instantaneously.
The critical ozone in water concentration was determined
to be between 3 and 5 mg/| for the secondary steps.

- A feedwater COD value of 300 mg/l| was found to be critical
to the successful performance of the process, and
feedwater COD values in excess of this value resulted
in greatly reduced color removal in all contacting steps

- COD removal was found to be dependent on both contact
time and ozone dosage level. For a total ozone
dosage of 15.0 mg/l through two stages and a total
contact time of 10.0 minutes, the COD removal would be
approximately 8.5 percent.

169



FRACTION COLOR REMAINIG

06

FOR pH>6.5

FOR pH< 50

1 1 1 1 i 1 i ]

0.2 4 6 8 10 12 14 16 18 20 22

CONTACT TIME - minutes

FIGURE LVIII, initial color removal by ozonation

350
300
250
200
150

100

50

COLOR , APHA UNITS

' pH>6.5
}
be- ——\—'!_
-‘ y
pH<5.0 l-_-ﬂx---.,
1~
o 1 2 3 4 5

CONTACT STEPS

FIGURE LIX, Typical color removal by ozonation

170



IL1

FRACTION COD REMAINING

1.0
0.9
0.8
0.7
0.6
0.5

SYMBOL OZONE DOSE (mgh)
° > 20
a 15-20
) < 15
-
1 ] 1 ] 1 ] 1 1 1 ! ] L.
O 2 4 6 8 10 12 14 16 18 20 22 24

CONTACT TIME, minutes

FIGURE LX, COD removal by ozonation



- An increase in BOD across the process was estimated
to be due to the conversion of refractory dyes to
degradable products by the oxidation of the color
producing bonds of the dye molecules. BOD
generation was found to range between 0.0! and 0.03 mg/|
per APHA unit of color removed when the total ozone
dosage in two contact stages was less than 25 mg/|
and the total contact time was less than 20 minutes.
This generation rate increased to 0.04 to 0.06 mg/|
per APHA unit when the ftotal ozone dose or detention
time exceed 25 mg/l or 20 minutes.

- The turbidity of the alum coagulation effluent was
reduced from a range of 25 - 75 JTU to a range of
5 - 10 JTU by the process

- The median reactor ozone utilization efficiency was
determined to be 55 percent.

Based on the results of this pilot plant work, a process design
was developed for the ozone process combined with two-step alum
coagulation and filtration processes to provide a complete color
removal system. |In this process scheme, the coagulation and
settling portion of the first step of the alum process would be
conducted with the feedwater pH controlled to a 4.5 - 5.0 range.
Clarifier overflow would be pumped through an ozonation process
using three contact vessels in series. Two parrallel trains of
contactors would be used to maintain a resonable range of contact
time with variable flow. The ozone would be generated at a one
percent concentration from air. Flow in the contactors would be
alternately co-current/counter-current to the gas flow. High
shear mixing would be provided to increase design gas transfer
efficiency in the first two contactors but porous diffusers could
be used in the third contactor to minimize feedwater pumping
requirements. Ozonated effluent would then be neutralized and
sent to a train of anthracite and sand filters. Design parameters
for this process series is presented in Table LX.

The process would be fully instrumented to control ozone
generation (based on effluent color) wastewater pH, and
filtration pressure loss.

For the total system, it was estimated that there would be no
net BOD increase since the soluble BOD generated by the ozone
system would be compensated for by the insoluble BOD removed
by filtration.

Cost data for the process is presented in Table LXI.

172



TABLE 1X

SUMWRY OF OZONE AND FILTRATION
PROCESS DESIGH PARAETERS

FIRST STEP
COAGULATION EFFLUENT

PH L,5 - 5.0
cob 300 MG/L
BOD 25 MG/L
COLOR 200 APHA
SUSPENDED SOLIDS 50-75 MG/L
DISSOLVED OXYGEN 2.0 MG/L

OZONE SYSTEM

FIRST STAGE

DETENTION TIME 4.0 MINUTES

OZONE DOSE 7.5 MG/L
SECOND STAGE

DETENTION TIME 3.0 MINUTES

OZONE DOSE 3.0 MG/L
THIRD STAGE

DETENTION TIME 2.0 MINUTES

OZONE DOSE 2.0 MG/L

OZONE TRANSFER EFFICIENCY 75.0 PERCENT
OZONE REQUIREMENT FOR 1.25
MGD 175 POUNDS/DAY

FILTRATION SYSTEM

FILTRATION RATE 12 GAL/MIN/SQ.FT.
FILTER RUN TIME 8 HOURS
BACKWASH RATE 20 GAL/MIN/SQ.FT.
BACKWASH RUN TIME 5 MINUTES

AIR SCOUR RATE 10 SCFM/SQ.FT.

FINAL EFFLUENT

PH 6.5 MG/L -
Cob 275 MG/L  24.6 LB/LB PRODUCT
BOD <25 MG/L < 2.2 LB/LB PRODUCT
COLOR 50 APHA -
SUSPENDED SOLIDS 15 MG/L 1.3 LB/LB PRODUCT
DISSOLVED OXYGEN 5.0 MG/L -

173



TABLE |XI

SUMMARY OF OZONE AND FILTRATION

COST DATA

CAPITAL COST (1973 DOLLARS)
TWO STEP ALUM COAGULATION
OZONATION
FILTRATION

TOTAL

OPERATING COST (1973 DOLLARS)
TOTAL

PER DESIGN THOUSAND GALLONS
TREATED PER YEAR

PER DESIGN CUBIC METERS
TREATED PER YEAR

174

$25,000
$250,000
$175,000
$450, 000

$50, 000

$0.14

$0.03



PART G - POWDERED ACTIVATED CARBON AIDED ACTIVATED SLUDGE

Powdered activated carbon addition to the aeration basin of an
activated sludge process has been suggested as a method of increasing
organic chemical removal including a reduction of dyes by adsorption
of the chemicals on the carbon particle. By adsorbing the chemicals,
the carbon apparently provides a site for additional biological
action not obtainable by 2 simple dispersion of biofloc in a dilute
solution. Once a critical mixed liquor carbon concentration is
obtained, then daily addition of the carbon is required only

make-up loss by sludge wasting and loss over the clarifier weir.

During the course of the study, two full-scale tests were made of
the process modification were made using Darco XPH as manufactured
by ICl America, Inc., and data from these tests are presented in
Table XVII.

The first trial occurred just as the system was recovering from an
upset condition and dispersed growth conditions probably resulted
in heavy carbon loss from this system. The data for this period
indicates removals below predicted levels and can be attributed
to this condition. For the second trial, the system was operating
well and there was probably a high build-up of carbon in the
system, approaching the calculated level of 515 mg/l. For this
period, the COD, color, and ammonia niftrogen removals were
significantly better than predicted from the mathematical models
presented in Section VIII which indicates that the carbon was
having a beneficial effect on the process.

Data presented In Part H of this Section indicates that a carbon
concentration of approximately 1500 mg/l is necessary in order to
achieve a high color removal level. It is estimated, that a mixed
liquor carbon concentration of this magnitude would be required in
order to achieve an increase in COD and color removals that would
significantly affect the total treatment system discharge

levels.

175



TABLE LXII

PERFORMANCE OF A POWDERED ACTIVATED CARBON

AIDED ACTIVATED SLUDGE SYSTEM
PARAMETER TRIAL I TRIAL II

INFLUENT CONDITIONS

FLOW (MGD) 0.573 0.712

BOD (MG/L) L L63

CcoD (MG/L) 1910 1320

COLOR (APHA) 1620 1020

DETERGENT (MG/L) 26 -

AMMONIA NITROGEN (MG/L) - 10.7
AERATION BASIN

RETENTION TIME 14,1 HOURS 11.2 HOURS

MLSS 3530 MG/L 3160 MG/L

VMLSS 2910 MG/L 2530 MG/L CESTIMATED)

CALCULATED CARBON IN

AERATION BASIN - 515 MG/L

CARBON FEED RATE 90 MG/L 55 MG/L
ACTUAL REMOVALS

BOD (MG/L) 72  PERCENT 76 PERCENT

cob (MG/L) 25  PERCENT 46 PERCENT

COLOR CAPHA) 18 PERCENT 39 PERCENT

DETERGENT (MG/L) 76  PERCENT -

AMMONIA NITROGEN (MG/L) - 76 PERCENT
PREDICTED REMOVALS

BOD (MG/L) 82  PERCENT 78 PERCENT

cob (MG/L) 41  PERCENT 30 PERCENT

COLOR CAPHA) 35  PERCENT 23 PERCENT

DETERGENT (MG/L) 80  PERCENT -

AMMONIA NITROGEN (MG/L) - 65 PERCENT

176



PART H - GRANULAR CARBON ADSORPTION

The removal of dissolved organic chemicals Including dyes by granular
carbon adsorption has been widely reported in the literature in recent
years. The process has been found to be an excellent method of treat-
ment In a tertiary mode, but the regeneration costs of the carbon after
exhaustion have generally been too hlgh for acceptance in full-scale
systems except on unusually high strength wastes.

Several investigations of the BRW effluent were made to determine what
the probable removal rates were for residual COD and color from the
present treatment system. I+ was felt that the removal rates could be
sufficiently high to consider disposal rather than regeneration of the
exhausted carbon. Typical isotherms derived from the addition of
granular carbon (Darco 8X35) to various effluents are presented in
Figures LXI and LXII and the data from these graphs are summarized In
Tables LXIII and LXIV.

TABLE LXIII
REMOVAL OF COLOR BY ACTIVATED CARBON
EFFLUENT CARBON CAPACITY DESIGN DESIGN CARBON USAGE
(% APHA UNITS INFLUENT EFFLUENT (LBS/ (KG/CU
REMOVED PER % COLOR COLOR GAL) METER)
CARBON IN C(APHA) (APHA)
SOLUTION
ACTIVATED
SLUDGE 5000 800 50 1.6 320
ALUM
COAGULATION 4000 200 50 1.4 280

177



=

!

<

W (e}

81.000

la

z

o]

@

@

S

>

I;l 100

2

g aACTIVATE SLUDGE EFFLUENT

« I s ALUM COAGULATION EFFLUENT

ol i '

3

o]

O 10 e | s 2o aaaal aosa il
10 100 1,000 10,000

COLOR REMAINING —APHA Units

FIGURE IXI, Activated carbon isotherms for color

o

LI B R |

COD REMOVED / CARBON DOSE, X/M-gr/gr

-t

-t

N

l'll'I_'T

-

-

T

L) lllll'l

s ACTIVATED SLUDGE EFFLUENT

T

* ALUM COAGULATION EFFLUENT
° EQUALIZED RAW WASTE

T

A el A sl " rx sl

10 100 1000
COD REMAINING ~ mg/|

FIGURE LXII. Activated carbon isotherms for COD

178



TABLE LXIV
REMOVAL OF COD BY ACTIVATED CARBON

EFFLUENT CARBON CAPACITY DESIGN DESIGN
(WT. OF COD INFLUENT EFFLUENT CARBON USAGE
REMOVED PER WT. cob coD Bs/ (KG/cuU
OF CARBON IS MG/L) (MG/L) GAL) METER)
SOLUTION
ACTIVATED
SLUDGE 0.75 1000 200 8.9 1780
ALUM
COAGULATION 0.42 300 150 3,0 600

Based on this isotherm data, preliminary estimates were made of capital
and operating costs by IC! America, Inc., and this cost information is
presented in Table LXV. -

These costs are based on the use of Hydrodarco 3000 in a fixed bed mode